A: HEADBOARD 1PC

C: SIDERAILS 2PCS

S

D:DOUBLE PLASTIC CAP 12PCS

E: CENTRE SUPPORT BAR 1PC

\

F: SUPPORT LEG 2PCS

T

G: SLAT 24PCS

—

H: SINGLE PLASTIC CAP 24PCS

>

I: FOOT 4PCS

D

HARDWARE IDENTIFICATION

J: SPRING WASHER 24PCS

O

K: WASHER 24PCS

L: ALLEN KEY M5 1PC

—

M: SCREW M8*30mm 12PCS

e0)

N: SCREW M8*45mm 4PCS

O: SCREW M8*75mm 4PCS

P:NUT M8*13MM 4PCS

Q:SPANNER 1PC

D

PAGE 2 OF 3




